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TEST REPORT

R BT
Sample Name Lithium lon Battery
Al 2
=4 SIMPO 5000
Model
B TN G e BHBOR IR B
Applicant Guangzhou Great Power Energy Storage Technology Co., Ltd.
Fiepfyt | TR RARBEERKDE 419 5 003 ¥
Applicant Address  |[Room 003, 419 Qingsha Road, Dongchong town, Nansha, Guangzhou
&AL Ik i MG B VR A IR A F
Factory Zhuhai Great Power Energy Co., Ltd.
b FREKEBTIIRAREHRFTLE 2 507 F AK)
Factor A%ddress (BUILDING A, WORKSHOP) NO.2 XINQING FIFTH ROAD, JING'AN TOWN,
Y DOUMENDISTRICT, 519100 ZHUHAI CITY, GUANGDONG PROVINCE, P.R. China
GRS 2 N - - N
Appearance & Odor |Black metal shell

MR 3= Fo | % A7
Test method and

BAE (FTRE Ry ZYH R FdrEF M) ST/SG/AC.10/11/Rev.7/Amend. 1,
38.3
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7/Amend.1, 38.3
L AL
B A A B @@%zﬁ‘
2023-10-30 202 %
Accepted date Test date

KT E

3% HACE

L

BEARN, BERE., W, bk AR, R, LEIE.

Altitude simulation, Thermal test, Vibration, Shock, External shot

Test items Forced discharge.

GAR, BHBAESHAE (XTFHE G i-é?é’wiwx , uoh@jr #)
6 1
i ST/SG/IAC.10/11/Rev.7/Amend.1, 38.3 #7 /g%j{o -

Conclusion The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS”, Manual of Test and Criteria
ST/SG/AC.10/11/Rev.7/Amend.1, 38.3.

% 1.F it UN38.3 it 1M 2% (%% 5 : 01112300004188-2(E) ).
Remark Attached with UN38.3 test summary (No.: 01112300004188-2(E)).
Hhof T‘E%%)’ A \,T,*,! £ 0
Approver : Checker: T Appraiser: )% 1@7

305311

3 The results in this report are relevant only to the sample(s) tested.
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WL 4L R
The batteries information:
W kA BB T4 AR E 512V
Battery type Lithium ion batteries Nominal Voltage '
o 2o e L ===
GRS 100 Ah S Fegs 5120Wh
Rated Capacity Total Energy
| RERSBE s Noev AR S0A
Limited Charge Voltage Standard Charge Current
.%kﬁ:%%ﬁ 100A 7, W E B 5A
Maximum Charge Current Charge Cut-off Current
=4 ; N
o M AR 23R
X 50A Maximum Discharge 100A
Standard discharge Current
Current
o Kok
AR 40.8V Overall Dimensions Cuboid
Discharge Cut-off Voltage ' (W>D>H) 518mm(L)*482mm(W)
*134mm(H)
=N _;:;: NI
ZE 43.7kg RS HE 16 PCS
Mass Cell Quantity
A g3 EL HAE
e 100Ah LSET GSP50160119F
Cell Capacity Cell Model
W% PR AL Tk ¥ G M Ak JR AT IR A
Manufacturer of cell Zhuhai Great Power Energy Co., Ltd.
1, 77 The results in this report are relevant only to the sample(s) tested.
2. 49053 38 4 A4 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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o N , TREEREAFEL T i o RIA L
}iﬁ WA B 5 P Stand requirement or the clause number of A 2 R Test i
0. Name of test Test result . Remark
standard conclusion
‘ HAE (A FARGMERBANS KB | o
1 5 EAE AL Fu 4% v F H ) UN Manual of Tests and See AR /
Altitude simulation | Criteria ST/SG/AC.10/11/ Rev.7/Amend.1, Appendix 1 Passed
38.3 iK% T.1Test T.1 PP
KAE(XRTRREHZHNENS K T E 2
5 BRI Fu 4% v F H ) UN Manual of Tests and Y AH /
Thermal test Criteria ST/SG/AC.10/11/ Rev.7/Amend.1, Appendix 2 Passed
38.3 %4 T.2 Test T.2 PP
KAE(XRT ARG ZRAENS K T E 3
3 il Fo AR F H ) UN Manual of Tests and Soe AR /
Vibration Criteria ST/SG/AC.10/11/ Rev.7/Amend.1, Appendix 3 Passed
38.3 K% T.3 Test 7.3 PP
KAEE(XTRREDZRNAENF R T 4
4 W Fu 47 F AT ) UN Manual of Tests and e AR /
Shock Criteria ST/SG/AC.10/11/ Rev.7/Amend.1, Appendix 4 Passed
38.3 K% T.4 Test T.4 PP
i aE FeE (A TRRRYEREENS KB | o,
5 Exﬁtl:a rnrf aélis%ort Fo AR F H ) UN Manual of Tests and )“[gf 8 AR /
circuit Criteria ST/SG/AC.10/11/ Rev.7/Amend.1, Appendix 5 Passed
38.3 X% T.5 Test T.5 PP
KAEE(KRTRREHZRNENS RE LHE 6
6 BE FaAr v F M) UN Manual of Tests and See A /
Crush Criteria ST/SG/AC.10/11/ Rev.7/Amend.1, Appendix 6 Passed
38.3 iK% T.6 Test T.6 ppe
‘ RAE (X FABEHERUANS KB | oy o
2 It A FaAr v F M) UN Manual of Tests and See S /
Overcharge Criteria ST/SG/AC.10/11/ Rev.7/Amend.1, Appendix 7 Passed
38.3 %3 T.7 Test T.7 ppe
BB (KT B AEHERBENS R | e
8 7 4 i H, Fo A5 E F M) UN Manual of Tests and See AR /
Forced discharge Criteria ST/SG/AC.10/11/ Rev.7/Amend.1, Appendix 8 Passed
38.3 K % T.8 Test T.8 PP
IE=E787 3 HIFIEZ: 200C-25°C; AL 45%-75%
Test environment condition Ambient temperature: 20°C-25C, Ambient humidity: 45%-75%

L) AR

i The results in this report are relevant only to the sample(s) tested.

Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 % 1 MIRTE 4 A = A
No. Appendix 1 Name of test Altitude simulation
I H, i 2P 20 72 B ) % T AU T 11.6kPa AR B 2035°C TAF M E D 6h, A0 L R
MANTEEHR KR, TBR., AHI. TRE. BRRMAME, LA K0 4l
R E T ER D THAATX — R AT JE B 90 % (57242 A Bk 2 By 3K 36 e, 3t 3% AL 3t
EER | 4R ),
Requirement | Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
of Standard | temperature 2045°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
REm gk A | DU#TD28: S — MBI B T L B
S;um lo | bl#=b2#: first cycle in fully charged states;
oty | D3#bat: B H BT EA KRN,
b3#~b4#: after 25 cycles ending in fully charged states.
M1 AT Before MK J& After
Ry el (i FERA | HARE |,
AT Mass loss Residual | VR % R
Sample No. LM & pil HL vili 3 (%) 0CV/(%) Test result
ma(kg) vi(V) mz(kg) v2(V)
b1# 43.774 54.576 43.774 54.575 0.00 100.00 O
b2# 43.802 54.583 43.802 54.583 0.00 100.00 O
h3# 43.786 54,572 43.786 54.572 0.00 100.00 O
ba# 43.794 54.588 43.794 54.587 0.00 100.00 O
e L, VR D-R; R-BER; FRK; O-TMF. THA. TMER. THR. TRERX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

R4 47| i 3 3L #) A

i The results in this report are relevant only to the sample(s) tested.
% 3% A4k Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fit % 2 WK TE 4 A R
No. Appendix 2 Name of test Thermal test
Wi AR o S AR B S T 2R CTEMED 120, BFAE KB RELF T-4027C
THMED 120, PRI IR E 2 7] 8y B K B P 9] g 9 30min. & 10 %, B ATA K
B v 2 M 41 E FRIR R T 2035°C Tk 24h, BB E AN L EEMK . TBF.
TR, TME, THRWEMRSE, FEF I AB IR AERBENFEOETDT
HAESATIX—RIe AT LR B 90 % (58 27 HOIR 25 B3 36 v, 3t 30 A o 41 TR 41 ),
FRVEZE R | Test large cells and batteries are to be stored for at least 12 hours at a test temperature equal to
Requirement | 7242°C, followed by storage for at least 12 hours at a test temperature equal to -40+2°C. The
of Standard | maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated 10 times, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (2035°C). Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
S;:n Ig\ b1#~b2#: first cycle in fully charged states;
atis | D3#bAR BT EANETIE S Bk,
b3#~b4#: after 25 cycles ending in fully charged states.
X 7T Before MK Ja After
e FERA | HALE | pap
i Mass loss | Residual | L A% &
Sample No. HL i B & T W WL Tr o JE (%) OCV/(%) Test result
mu(kg) vi(V) ma(kg) vo(V)
b1# 43.774 54.575 43.768 54.568 0.01 99.99 O
b2# 43.802 54.583 43.792 54.572 0.02 99.98 O
b3# 43.786 54.572 43.778 54.566 0.02 99.99 O
ba# 43.794 54.587 43.786 54.570 0.02 99.97 0]
Ee L V-EHEAR; DR R-BER; FRK; O-RME. AHA. TEE. THE. TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

i The results in this report are relevant only to the sample(s) tested.
53] A% A4 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.

1QTC-QP-16-03-054




iqec

shtk: PESTFREAT MHRAXIRIHBEH K E66 SBEE

FHEBEXERR DO &

GUANGZHOU CUSTOMS DISTRICT TECHNOLOGY CENTER N

TESTING
CNAS L2322

#f4iPostcode: 510623

Add.: Tower B, No.66 Huacheng Avenue, Zhujiang Xincheng, Tianhe District, Guangzhou, Guangdong, P.R.C. No . 01112300004188_1(E)
EifTel: 020-22131000 HfffEmail: ppde@iqtcnet.cn [itWebsite: https:/www.igtenet.cn Date:  2023-11-24
Page: 7 of 14
F5 fit% 3 MK T E 4 A ¥ 5
No. Appendix 3 Name of test Vibration
HABBAR A A TELRABRKXALZRERIGMEE L, FEZK, K THz Fr s Rr
Lgn By 35 A fim ik B 2| 18Hz. 45 /5 FH i 1 (RoFe 42 0.8mm( & 1 £ 1.6mm), JF 3 An it 5 2| & A A
3K B 2gn(1 F 4y % 25Hz) 49 AR FARFE2E 200 BB H I | 200Hz, XM= AN EAIEE
By Bk B A T AN T M E A AT 12k, — 4R Sh, IR R B AR L EE
Bk, TBR, RHE L TRE, RREARRKE, O LG R 00 R A K e o F 5
HEAD THAEHATX KB Ar s BB 90% (5845 f WK A B3R 6 B o 3 3 21 FR 4 ),
The large Cells and batteries are firmly secured to the platform of the vibration machine without
FRE R distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
Rfuiren;ent sinusoidal waveform with a logarithmic sweep from 7Hz to a peak acceleration of 1g, is maintained
g until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
of Standard . . ) : .
frequency increased until a peak acceleration of 2g, occurs (approximately 25Hz). A peak acceleration
of 2g, is then maintained until the frequency is increased to 200Hz. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face. Cells and batteries meet this
requirement if there is no mass loss, no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
e m gk A | DUHSD2M: S — MBI S T L B
S:rjn |o | bL#=b2#: first cycle in fully charged states;
oths | D3#bar: B HAMET AT B b
b3#~b4#:. after 25 cycles ending in fully charged states.
4K 77 Before Mk & After oA
Y REGR | HRRE | g
sampleNo. | ®mFE | FAHwE | wuE | FuwE | OO | QG0 | Testresult
ma(kg) vi(V) ma(kg) v2(V)
b1# 43.768 54.568 43.764 54.566 0.01 100.00 0]
b2# 43.792 54.572 43.790 54.570 0.00 100.00 0]
b3# 43.778 54.566 43.776 54.565 0.00 100.00 0]
ba# 43.786 54.570 43.784 54.570 0.00 100.00 0]
Eo LR, V-HEAR; DMK R-BER; R K, O-THR. RHA. LMK, BRHE. TRK,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

i The results in this report are relevant only to the sample(s) tested.
i3]k S 4% A4R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 i & 4 MK T E 4 A o
No. Appendix 4 Name of test Shock
Kb 4 R LR REHERRRE L, ﬁ%iﬁ*‘l WML AL, DA AmiE Y 50gn 3K
On=+/(30000 / mass) P E /N B IE ok b 5, Fkod 35 42 A 1\lms ¥ Z AN 3 E B e A R
HIF AR A S 3R, 18K, SRBERRBEH AN TEER K, RBK. THA. L
RO RBOR A TG, S BRI Mo 2 o A AR BRI B T B v B R D F LA AT I — 1K
BHRER 9% (TAMERASNWRE BB EMARSS) . (FEE: RENTRT)
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FrUEZE K | support all mounting surfaces of each test battery. Each Large batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 50g, or acceleration (gn) =+/(30000 / mass) and pulse duration of 11
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.( NOTE: Mass is express in kilograms)
S;:n |o | bL#=b2#: first cycle in fully charged states;
ths | D3#bar: B HAMET AT M b
b3#~b4#:. after 25 cycles ending in fully charged states.
M X 7T Before MR JE After
t 552 FEAA | HARE [ 0.,
T . MR K
Mass loss Residual Test result
Sample No. | wyy il | FEwE | wMKE | FELE (%) OCV(%)
ma(kg) vi(V) ma(kg) vo(V)
b1# 43.764 54.566 43.764 54.566 0.00 100.00 O
b2# 43.790 54.570 43.790 54.570 0.00 100.00 O
b3# 43.776 54.565 43.774 54.564 0.00 100.00 o)
ba# 43.784 54.570 43.784 54.570 0.00 100.00 O
EroL-R; VARG DR R R K O-TR. RHER. TR, RHR. TR K
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

3 The results in this report are relevant only to the sample(s) tested.
i34 48 4 A4S Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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FE fif % 5 WK TE 4 A Sh 0 48 B
No. Appendix 5 Name of test External short circuit

BRI BB B A A TR E R STHMC R, £ STHMC TR B AR % K d [
INT 01Q BB A, Yo R SRR E R 5THC R4S E D 1h, KB AR,
UL 226, ot 3 AL st 4 6h A 4 KGR B HL o BB M 4 B 4D R IR B R AB AT 170°C, R R B

6h 9B AR . T 3An T 5%

FRUEZE R |The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of reaches 5744 °C and then the cell or battery shall be subjected to a short circuit condition with a total
Standard  |external resistance of less than 0.1 ohm at 5724 °C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5744°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no

rupture and no fire within six hours of this test.

bl#~b2#: % —ANMEI T2 7 W

HERA  |bl#~b2#: first cycle in fully charged states;
Sample status |b3#~b4#: % — -+ AAEIF 7 A T B0 AL,
b3#~b4#. after 25 cycles ending in fully charged states.

bl# 57.4 0 }
b2# 57.2 0 /
b3# 56.9 0 /
ba# 57.6 0 /

E:o D-AEAR; R-BE; F-RK; O-RMEE. B#HH. TR K.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

fi4r The results in this report are relevant only to the sample(s) tested.
#3043 3£ & A4 AR5 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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g % 6 WA E 4 I
No. Appendix 6 Name of test Crush

ERTHRAAR, K. EH/A 8 fr B AA/NT 18mm B EAL B ) .
KoM TR B ER N TFEZEGFE, FFEHNERGT WA, EF - NEE LHEE LY
& 15emis, FrREFEHAT, BEHAUT=ZMERZ —HERES:
()i A ey 77 & 3K 5| 13KN20.78KN;
(b) e 3t By B T P = /b 100mV; sk
()M b % F ik JR 44 B FE #y 50 % 3 A k.
PRAETY 30 4% % o 3 B0 A B S B — T MR o 4 A /B T R ot R A EL P 3E R T M JE o T AR TP HL o LA
5QthEA M mHE . BN R BT B R — R E R
R I o BT W AN IR E AT 170°C, H A A RBIEAR P AR E 6 /NEE A TR

MEER \Egm ERX.

Requirement : ; : : P ;

£ Standard Crush(applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18 in

of Standard | 4iameter):A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached. (a)The applied force reaches
13kN=0).78kN;
(b)The voltage of the cell drops by at least 100mV;or
(c)The cell is deformed by 50% or more of its original thickness.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be subjected to
one crush only.
Cells and component cells meet this requirement if their external temperature does not exceed 170 <C
and there is no disassembly and no fire during the test and within six hours after this test.
C1#~C5#: % —AMEF 50%H] FUE 2 B 1y i %,

KA |Cl#~C5h#:  first cycle at 50% of the design rated capacity of cell.

S —

Sample status (C6#~C10#: % — 1+ L AMEIR 50% 8y 41 E 2 & i i %
C6#~C10#: after 25 cycles at 50% of the design rated capacity of cell.
¥ o Bl - oH R ¥ o Bl 2 H R
wope |TERERBER pppe| g0 | papge FERERBER goie) g0
Max External Test result | Remark Max External Test result | Remark
Sample No. | remperature(C) Sample No. | remperature(C)
Cl# 23.1 0 / Coe# 23.2 0 /
C2# 22.5 0] / Cr# 22.8 @] /
C3# 22.8 ] / ca# 22.6 0 /
Cat# 23.0 0 / Co# 22.8 0 /
C5# 23.1 0 / Clo# 23.0 0 /
E: DR RBR; FRX; O-TMK, T#HR. LXK,

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

3 The results in this report are relevant only to the sample(s) tested.
i34 48 4 A4S Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 & 7 MR T E 4 HE R
No. Appendix 7 Name of test Overcharge

FEERLAEFHERRNNRAELEREERNOAE, RRORAEEN T

(a) FlEHANN AR BEELAT 18V i, RERNKAEENZHBARATERENH
T 22V i i %,

(b) Fl3E B AV A 7 o o R AT 18V B, X0 By 5k /N ML JE B oA 70 L B JE Y 1.2 1

OE A A IR E TR 24h, AR JE 7 K W LT AR TR R
FkE The charge current shall be twice the manufacturer's recommended maximum continuous charge
) current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.

Requirement
of Standard

gem kA | DL#SD2#: G — MRS 2 T L B L
RS bl#~b2#: first cycle in fully charged states;

SamPle | bas-ba#: % =5 AMETE AT B
b3#~b4#: after 25 cycles ending in fully charged states.

GGaE A MR LR &
Sample No. Test result Remark
b1# 0 /
b2# 0 /
b3# 0 /
ba# o] /

H: DR RBE; F-HK; O-FMR, THE. TR,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly. No Rupture & No Fire.

fi4r The results in this report are relevant only to the sample(s) tested.
#3043 3£ & A4 AR5 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fit % 8 MR TE 4 78 ] A
No. Appendix 8 Name of test Forced discharge
W v b T H L R IR IR TS 12V B B R B, EiﬁA%UIL%%%IJ B 4
Eé’m—iixﬁkrﬁ VLU B A 1 T BRI R o HEE KN A B (LY AL R R G R B R, 1
ST R MO . AT R AT IR B, O IR (/0 B B % T AU R B R L
%ﬂﬁéiﬁ%%iﬁ(%’ci%)o R TERE B ERRE 7 X W)\T%ﬁ%ﬁifrﬂiﬁ}mﬁo
RVEE K Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12 VV
Requirement | D.C. power supply at an initial current equal to the maximum discharge current specified by the
of Standard | manufacturer. The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere).Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
pogp s | CLL#~C204: - MEX TR BT,
S;:n lo | CL1#~C20# first cycle in fully discharged states;
ot | C21#-C30#: B B AME A E Y S,
C21#~C30#: after 25 cycles in fully discharged states.
AR R iR R ik R A MR 2R ik
Sample No. Test result Remark Sample No. Test result Remark
Cli# 0] / C21# 0] /
Cl2# 0] / C22# 0] /
Cl3# 0] / C23# 0] /
Cla# @] / C24# 0] /
C15# 0] / C25# 0] /
Cl6# 0] / C26# 0] /
Cl7# @] / C27# 0] /
C18# 0] / C28# 0] /
Cl19# 0 / C29# 0 /
C20# o) / C30# 0] /
E: DK R-BER; F-RK; O-LME, TR, TR,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

390071 i &I 4 AR

i The results in this report are relevant only to the sample(s) tested.

Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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Photo of the sample
Wt 10 T AL

B, L 1E T AR
Battery front appearance

Battery side appearance

ENE

4/C

Model: SIMPO 5000

Chemistry: LiFePO4

Nominal Voltage: 51.2v

Usable Energy: 5.12kWh

Max. Continuous Current: 100A
Operating Voltage: 40.8v~58.08v
Operating Temperature:
-10°C~+55°C

RGY

WL AR (B Wh)
Battery nameplate (With Wh)

IP Class: IP20

Protective Class: |
Website: www.zyc.energy
Email: service@zyc.energy
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The results in this report are relevant only to the sample(s) tested.
Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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Statement
LA & e B AN E TR
The test report is invalid without the official stamp of IQTC.
2AR{ETHEAN, FEARERALEL TK.
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERB LK. AEALREFFHEE, FHBIHMEH AR E
The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report

without written permission of IQTC.

478 P Sb IR A SEFRGERE B BB RE, HPPRIE W AR B A AR DA KRR B B AR T, U AR I B R
AREEMA K FTHE

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
SxmMMEEARN, NTREAREZERTARA MBI EMRES,
Obijection to the test report must be submitted to IQTC within 15 days
6. A I A U A AE £ T
The test report is valid for the tested samples only.

TRMBIL: JTRA S MR FIME AL 15 CL02 F (A F 5 KA F % PrA 50 )

Test Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong, China
(Institute of Automobile and Equipment Testing in Science City)

W, 7% (Tel): 020-38669019-811

H, ¥ B 45 (E-mail): battery@iqtcnet.cn

* x x ox 4g b End of report * * * *

1. AR &2 R AR X 4E 4% fi 7. The results in this report are relevant only to the sample(s) tested.
2. RZZKE MA@ E E, TS A # A4 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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